
 

 

 

 

 

 

 

 

31 Station Rd. N 

Kirkland Lake, ON P2N 3J5 

Tel: 705 567 3955 

Fax: 705 567 7974 

www.ocwa.com 

 

 
February 1, 2019 
 
Clerk Administrator Susan Arnold and Council 
The Corporation of the Village of South River 
63 Marie Street, 
South River, ON P0A 1X0 
 
Re:  2018 Annual/Summary Report for the South River Drinking Water System  
   
Dear Susan Arnold and Council:  
 
Ontario’s Drinking-Water Systems Regulation (O. Reg. 170/03), made under the Safe Drinking Water Act in 2002, 
requires that the owner of a drinking water system prepare an Annual Report and an Annual Summary Report of 
the operation of the system and the quality of its water.   
 
Annual Report 
[...]
2. A comparison of the summary referred to in paragraph 1 to the rated capacity and flow rates approved in 

the system’s approval, drinking water works permit or municipal drinking water licence, or if the system is 
receiving all of its water from another system under an agreement pursuant to subsection 5 (4), to the 
flow rates specified in the written agreement.  

 
In addition, Section 12 (1) – 4 – gives the direction that a copy of the annual summary for the system is given, 
without charge, to every person who requests a copy and be made available for inspection by any member of the 
public during normal business hours.  The reports should be made available at the office of the Village, or at a 
location that is accessible to the users of the water system. 

 
These reports were prepared by the Ontario Clean Water Agency on behalf of the Village of South River and are 
based on information kept on record by OCWA at the South River WTP.  The reports cover the period January 1

st
 to 

December 31
st

 2018. 
 
Please note that any Provincial Officers Orders or non-compliance issues that you have received directly from the 
MOE should be reviewed.  Where non-compliance with the Order or Issue is evident and it is not included in the 
attached 2018 Annual/Summary Report, then we recommend that this information be added to the report.   
 
After your review and inclusion of any additional information, this report is to be provided to the Council members 
representing the Village of South River before March 31, 2019.  Please ensure this distribution. 
 
Yours truly, 
Ontario Clean Water Agency 
 
 
 
Joshua Gravelle 
Process and Compliance Technician 
 
Copy to: Scott Hanselman, Drinking Water Inspector, Ministry of the Environment, Conservation and Parks  



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

South River Drinking Water System 

 

2018 ANNUAL/SUMMARY REPORT 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
Prepared by the Ontario Clean Water Agency 

on behalf of the Village of South River 

 



 
South River Drinking Water System – 2018 Annual/Summary Report 

 
Annual/Summary Report  Page 1 of 18 

 

 

Table of Contents 
 

 
INTRODUCTION ...................................................................................................................... 2 

 
Section 11 - ANNUAL REPORT .............................................................................................. 3 

1.0 Introduction .................................................................................................................. 3 

2.0 Description of the Drinking Water System (DWS No. 220013562) ............................... 4 

3.0 List of Water Treatment Chemicals Used Over the Reporting Period ........................... 6 

4.0 Significant Expenses Incurred in the Drinking Water System ....................................... 6 

5.0 Drinking Water System Highlights ................................................................................ 6 

6.0 Details on Notices of Adverse Test Results and Other Problems Reported to & 

Submitted to the Spills Action Center .......................................................................... 7 

7.0 Microbiological Testing Performed During the Reporting Period .................................. 8 

8.0 Operational Testing Performed During the Reporting Period ..................................... 10 

 

Schedule 22 - SUMMARY REPORTS FOR MUNICIPALITIES .............................................. 15 

1.0 Introduction ................................................................................................................ 15 

2.0 Requirements the System Failed to Meet .................................................................. 15 

3.0 Summary of Quantities and Flow Rates ..................................................................... 15 

 
CONCLUSION ........................................................................................................................ 18 

 

 

List of Appendices 
 

 
APPENDIX A – Monthly Summary of Microbiological Test Results 

APPENDIX B – Monthly Summary of Operational Data 

 

 



 
South River Drinking Water System – 2018 Annual/Summary Report 

 
Annual/Summary Report  Page 2 of 18 

 

INTRODUCTION 
 

Municipalities throughout Ontario have been required to comply with Ontario Regulation 170/03 

made under the Safe Drinking Water Act (SDWA) since June 2003.  The Act was enacted 

following recommendations made by Commissioner O'Conner after the Walkerton Inquiry.  The 

Act's purpose is to protect human health through the control and regulation of drinking water 

systems. O. Reg. 170/03 regulates drinking water testing, use of licensed laboratories, treatment 

requirements and reporting requirements.  

 

Section 11 of Regulation 170/03 requires the owner to produce an Annual Report.  This report 

must include the following: 

 

1. Description of system & chemical(s) used 

2.  Summary of any adverse water quality reports and corrective actions 

3.  Summary of all required testing 

4.  Description of any major expenses incurred to install, repair or replace equipment 

 

This annual report must be completed by February 28th of each year.  

 

Section 22 of the regulation also requires a Summary Report which must be presented & 

accepted by Council by March 31st of each year for the preceding calendar year.  

 

The report must list the requirements of the Act, its regulations, the system’s Drinking Water 

Works Permit (DWWP), Municipal Drinking Water Licence (MDWL), Certificate of Approval (if 

applicable), and any Provincial Officer Order the system failed to meet during the reporting 

period.  The report must also specify the duration of the failure, and for each failure referred to, 

describe the measures that were taken to correct the failure. 

 

The Safe Drinking Water Act (2002) and the drinking water regulations can be viewed at the 

following website: http://www.e-laws.gov.on.ca. 

 

To enable the Owner to assess the rated capacity of their system to meet existing and future 

planned water uses, the following information is also required in the report. 
 

1. A summary of the quantities and flow rates of water supplied during the 

reporting period, including the monthly average and the maximum daily flows, 
 

2. A comparison of the summary to the rated capacity and flow rates approved in the 

systems approval, drinking water works permit or municipal drinking water licence 

or a written agreement if the system is receiving all its water from another system 

under an agreement. 

 

The reports have been prepared by the Ontario Clean Water Agency (OCWA) on behalf of the 

Owner and presented to council as the 2018 Annual/Summary Report. 

 

 

 

http://www.e-laws.gov.on.ca/


 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

South River Drinking Water System 
 
 

Section 11 

2018 ANNUAL REPORT 
 

 



 
South River Drinking Water System – 2018 Annual/Summary Report 

 
Annual/Summary Report  Page 3 of 18 

 

Section 11 - ANNUAL REPORT 
 
1.0 Introduction 

 

Drinking-Water System Name:   SOUTH RIVER DRINKING WATER SYSTEM 

Drinking-Water System No.: 220013562 

Drinking-Water System Owner: The Corporation of the Village of South River 

Drinking-Water System Category: Large Municipal, Residential System 

Period being reported: January 1, 2018 to December 31, 2018 

 

 
Does your Drinking Water System serve more than 10,000 people?   No 
 
Is your annual report available to the public at no charge on a web site on the 
Internet?  No 
 
Location where Report required under O. Reg. 170/03 Schedule 22 will be 
available for inspection.  
 
South River Municipal Office,  
63 Marie Street,  
South River, Ontario 
P0A 1X0 

 

 

 
Drinking Water Systems that receive drinking water from the South River Drinking 
Water System 
 
The South River Drinking Water System (DWS) provides all drinking water to the community of 
South River. 

 
The Annual Report was not provided to any other Drinking Water System Owners. 
 
The Ontario Clean Water Agency prepared the 2018 Annual/Summary Report for the South 

River DWS and provided a copy to the system owner; the Corporation of the Village of South 

River. The South River DWS is a stand-alone system that does not receive water from or send 

water to another system. 

 

Notification to system users that the Annual Report is available for viewing is 
accomplished through: 
 
 A notice which is posted on the Village website that the annual report is available for viewing 

in the public binder at the municipal office. 

 A newsletter is included Bi-monthly with the municipal utility billing. 

 Discussions during public council meetings.  



 
South River Drinking Water System – 2018 Annual/Summary Report 

 
Annual/Summary Report  Page 4 of 18 

 

 2.0 Description of the Drinking Water System (DWS No. 220013562) 
 
The South River DWS is owned by The Corporation of the Village of South River and consists of 

a Class 3 water treatment subsystem and a Class 1 water distribution subsystem.  The Ontario 

Clean Water Agency is designated as the Overall Responsible Operator for the South River 

Water Treatment Plant (WTP) and the South River Water Distribution System.  

 
Raw Water Supply 
 
The plant raw water intake consists of a 300 millimeter (mm) diameter intake pipe extending 232 

meters (m) into Forest Lake, with a flared elbow in a wooden and concrete crib located at a 

depth of 4.5 m.  The low lift pumping station is located approx. 170 m south of Howard Street off 

the gravel access road. The low lift pumping station consists of a raw water well, dual manual 

screens and three (3) submersible pumps (two duty pumps and one standby), each rated at 10.0 

litres per second (L/s) at 11.0 m of total dynamic head (TDH) that pump water to the treatment 

plant.  In accordance with the Permit To Take Water (PTTW), the allowable rate of water taking 

is 19.3 L/s with a maximum daily volume of 1680 cubic meters per day (m3/d). 

 
Water Treatment 
 
The South River Water Treatment facility, owned by the Village of South River, was 
commissioned in May of 2000. The plant provides full conventional treatment to raw water drawn 
from Forest Lake, a dam controlled section of the South River. Treatment consists of chemically 
assisted coagulation, flocculation, clarification and filtration in dual package plants followed by 
disinfection with sodium hypochlorite before entering the distribution system. This is a 
pressurized system due to there being no elevated treated water storage reservoir in the 
community.  The water treatment facility consists of two (2) Conventional Napier Reid package 
plants each rated at 840 m3/d with flocculation tanks, up flow clarifiers, and filters each consisting 
of triple media that includes Garnet Sand, Silica Sand and Granular Activated Carbon (GAC) 
both with surface areas of 4.49 square meters (m2). The chemical feed system consists of two 
(2) coagulant (polyaluminum chloride (PACl)) metering pumps, one (1) duty and one (1) standby, 
each with the capacity of 30 litres per hour (L/hour) and one (1) 15 cubic meters (m3) storage 
tank; two (2) polymer metering pumps, each with a capacity of 30 L/hour and one (1) 100 L 
storage tank; three (3) alkalinity and pH adjustment (soda ash) metering pumps with a capacity 
of 30 L/hour and one (1) 1350 L storage tanks; three (3) primary and post disinfection (sodium 
hypochlorite) metering pumps, two (2) duty, and one standby, each rated at 7.5 L/hour and a 450 
L storage tank; one (1) pre-oxidizer (potassium permanganate (KMNO4)) metering pump with a 
capacity of 18 L/hour and one (1) 1350 L storage tank.  Raw water entering the plant is injected 
with soda ash and PACl. Sodium hydroxide was replaced by Soda Ash August 10, 2016.  Soda 
ash offers numerous advantages such as affordability, ease and safety of handling and 
transportation.  Furthermore, Soda Ash is more effective at increasing alkalinity.  Aluminum 
sulphate (Alum) was replaced by PACl June 7, 2017.  PACl has greater flexibility, coagulates at 
a wider pH range, creates better floc formation at low temperatures, requires lower dosage, 
reduces sludge production and reduces wear on pumping equipment due to the lower dosing 
rates.   Following rapid mixing, the water flows into the flocculation tank. A polymer can be 
injected into the flocculation chamber as a coagulant aid. Treated water overflows from the 
clarifiers through two multimedia filters consisting of Garnet Sand, Silica Sand and GAC.  Filtered 
water is then injected with a 12% sodium hypochlorite solution and directed to a baffled clear well 
reservoir located beneath the plant. Treated water is pumped from the clearwell, and directed to 
the distribution system by a high lift pumping system. A second chlorination point and pH 
adjustment is available prior to the point of entry to the distribution system, if needed. 



 
South River Drinking Water System – 2018 Annual/Summary Report 

 
Annual/Summary Report  Page 5 of 18 

 

 
A six month trial using KMNO4 began December 20, 2017.  The six month trial will involve 
injecting KMNO4 at the raw water header. An existing pre-chlorination injection system originally 
incorporated at the facility on the raw water header intended for sodium hypochlorite would be 
utilized for the KMNO4. Sodium hypochlorite was trialed last year at 12% concentration, but with 
near freezing surface water temperatures and detention time of the package plants the oxidation 
process was ineffective. In an attempt to improve treated water quality KMNO4 will be used as a 
pre-oxidizing agent. Based on a review of published jar testing reports with similar raw 
characteristics, it is proposed that depending on iron and manganese concentrations the dosage 
range for KMNO4 would be approximately 1.5 to 4.0 milligrams per litre (mg/L). Continuous 
monitoring of the iron and manganese concentrations as well as subsequent jar testing would be 
the basis for dosage. However, the intention would be to slightly under-dose KMNO4 which would 
oxidize most of the iron and manganese to eliminate potential colour related issues in the 
drinking water system rather than overshoot with potential for pink treated water occurrences.  
Using KMNO4 will suit the water quality in South River due to fluctuations of iron and manganese 
levels caused by thermal turnover.  KMNO4 trial successful as of June 20, 2018 and is now 
permanently being used as a pre-oxidizing agent.   
 
Water Storage and Pumping Capabilities 
 
An in ground clearwell reservoir located under the facility has the approximate capacity of 1,536 
m3 of useable storage. The water supply system is a pressurized system. High lift pumps at the 
treatment facility run continually to maintain water pressure in the water distribution system 
piping which delivers the treated water to the systems users. There are four high lift pumps, two 
(2) pumps each rated at 7 L/s at a TDH of 45 m; two (2) pumps each rated at 14 L/s at a TDH of 
45 m. The high lift pumps are controlled by variable frequency drives and sequence 
automatically to maintain system pressure and flow demands. In addition there are two (2) high 
lift fire pumps each rated at 56 L/s at a TDH of 38 m. 
 
Waste Management 
 
A wastewater treatment system consists of a two cell backwash holding tank / settling tank with 
approximately 210 m3 total capacity; one (1) sludge pump rated at 5.0 L/s pumping to a 4500 L 
sludge storage tank and a two (2) unit bag sludge dewatering system. Process waste is 
generated at the South River WTP from clarifier blowdown to remove sludge and filter 
backwashing. The sludge from the clarifier blow down is directed to the sludge thickening tank 
with the decant from this tank being directed to the clarification tank. The filter backwash water 
goes to the clarification tank with the sludge that is built up pumped to the sludge thickening tank. 